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INCOLL INDUSTRIE COLLEGATE LOMBARDE-S.R.L
VIA MILANO, 47-22063, CANTU', ITALY

The following sample(s) was / were submitted and identified on behalf of the client as:

Sample Description : SLIDE-ON HINGE

Style / Item No. : 52.1B01.B...20

Test Performed : Selected test(s) as requested by applicant

Sample Receiving Date :Jan 10, 2008

Test Performing Date :Jan 10, 2008 to Jan 17, 2008

Test Result(s) : For further details, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Co,, Ltd.
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Owen Chen
Engineer

This Test Report isissued by the Company subject toits General Condlt»ons of Serwce prmted overleafor attached. Said Conditions are also

£ esults shown in this Test Report refer only to the sample(s) tested unless otherwise stated and such sample(s) areretained
for 8 days cm[y Tl'i est Report shall not be reproduced exceptin full, without written approval of the Company.Any unauthorized alteration,forgery
/ he cb tent or appearance of this report is unlawful and offenders may be prosecuted to the fullest extent of the law.
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Test Conducted: As per the client’s requirement
| Testltem | TestMethod | Test requirements | TestResult
| | Assemble the pivoted hinge to the door. Swing the
| door(the test weight: 5kg) for 50,000 cycles (back and
Durability of As per the forlh), at a rate not to exceed 15 cycles per minute
SIS client's with each cycle consisting of opening 90°degrees Pass

i r !
prvoted:doors reguirement

open position or completely closed position (all = 3
degrees). After the test, there shall be no defect effect
the function.

Remark: Photo appendix is included.

This Test Reporiisissued by the Company subject o its General Conditions of Service printed overleaf or altached. Said Corditions are also
uesior are accessible al www.sgs.corn, Altention 1s drawn to the limitations of
2suits shown in this Test Repost iefsr only (o the sample(s) tesled unless otherwise staiec and such samale(s) are relained
witten approval ol the Company. Any unauthorizad alteratior, forgery

Fdays anly .f?ﬁ?‘;\

!siﬁng‘.ngf-:e

W
"
-

=6l Rapart shali ot be reproduced excaptin full, withgu}
tent or appearance of his repori is unlawfiul and offenders may be prosscuted to the fullast@ilent of the law:

.| et Rt ST Rengom Sovagiod Tz Devtpri (R Oieptn e 510663 1 (U6:20) 52455855

***End of Report***
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PHOTO APPENDIX
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INCOLL INDUSTRIE COLLEGATE LOMBARDE-S.R.L
VIA MILANO, 47-22063, CANTU', ITALY

The following sample(s) was / were submitted and identified on behalf of the client as;

Samole Description : SLIDE-ON HINGE

Style / ltem No, : 52.1B01.8...20

Tast Performed : Selecled test(s) as requested by applicant

Sample Receiving Date :Jan 10, 2008

Test Performing Date :Jan 10, 2008 to Jan 17, 2008

Tesl Resuit(s) . For further cetails, please refer to the following page(s)

Signed for and on behalf of
SGS-CSTC Co., Ltd.
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Owen Chen
Engineer
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Sede e Uffici- 22063 Cantu-italy - Via Milano, 47

. Tel. 031.700.577 - Fax 031.711.422
Deposito-22063 Cantu-ViaBorgognone, 7-Tel.031.710.771
www.incoll.it - info@incoll.it
C.C.ComoN. 145506 - Pos. Mecc. 243677 - Reg. Trib. Como N. 9421

industriecollegatelombarde s.r.. PIVA / VAT N. IT 00392660130

Cantu, 09/01/2013
CERTIFICATION
HEREBY WE STATE THAT THE ARTICLES SUPPLIED BY INCOLL -
INDUSTRIE COLLEGATE LOMBARDE S.R.L. CANTU’ - ARE PRODUCED

WITH ULTIMATE TECNOLOGY SYSTEM, AND ARE MADE FROM THE
CONTROLLED MATERIALS.

teknoline
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Sede e Uffici:
Via Milano, 47 - 22063 Cantu - Italy
Tel: +31.031.700.577 - Fax: +39.031.711422

industriecollegatelombarde e-mail: incollitalia@incoll.it - http://www.incoll.it

CANTU' 30-01-2013

CERTIFICATE OF QUALITY AND CONFORMITY

Herewith we certificate that all of our articles marked "Made in Italy",
have been produced in Italy using first quality materials, in conformity
with the quality standard of the European Economic Community U.E.

INCOLL - Industrie Collegate Lombarde - Tel:(0039 031 700.577 - fax:0039.031.711 422 - e-mail incollitalia@incoll. it



